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of Recycled Aggregates
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Fig. 2.1. Producing process of recycled aggregates in 'S’ company

Table 2.1. List of samples by producing process

No. Sample name size(mm)
D 12 &38M & A8 150~ 180
@ 22 23HH F AR 100~120
©] 12 23494 & A& 25~45
@ 23t Ea8M T A8 25~45
® 150mm A under size A& 150
® cygd2ad Ad & gver size A &(0730mm E &) 30

@ gadxad A §F over size AE 13, 45
cgxaad MY & under size A& 30

© 0 ~ 13 mm A=A HZTAE
) 13 ~ 45 mm AAZA HFAE

3. 43 2% % 3
3.1. 124 2 23 2324M9 AHEA

100

Fig. 3.1. Variation of size by second
Jaw crusher(before- after)
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Fig. 3.2. Variation of size by first cone Fig. 3.3. Variation of size by second cone
crusher(before- after) crusher(before- after)

Fig. 33.2 2z 23a2M o|F9 Y= ¥ WHEE Yeld RS Z Fig. 2194 ¢ F
o] £9] ANgE7t =823 Oversizedt ttd23 ¥ Oversize, 27FA0l™ o] &9 53mm
size 01’49 Y=EwWsE= 31.19%% 53.88%7F 53mmel s} sizeZ2 AF HH RS & F+ U
o, =823A Oversized 2% 0713mme AJE9 13745mm Al&9 s E 0.82%,
64.06% N A 35.72%, 63.9% 2 ZF713t9 1 Dtd2A™H Oversized] 2-FE 1.49%9 43.35%°l
A 35.72%, 63.9%2 zZtz} FtEte RS ¢ & Aok

£ =@A3Y Oversized 2% 19753mm 109 YEFNA Alge FFo] Fd
96.92%°] 238 1 F 53mmo) A AlEE 5388%7F EAFd L v RS ¢ F Jdd. o
gx 22 Z23aHMe] Fdol o4 J=wES 49Ed 375mmolded As o}
1 FEko]l A s 1 oldte] AREY FHLE I BAFE A ¥ F AU

33. Fd} 2@ AHENo)2E ¥ &7

AASAL HATANN AZANE Wol2|7t Sd FYFo] 3] A A=At A
EFo]AE folg] @ dZ Ao AMEFH|AEV Eolde A AAdEHY, 29 A =
Aol AAEHNAE 7127 A2 A A B AFae 4ze FAHANA A
& ANEES AHEHAETL A9 Bx && AFH 00RAWEFO|LE o3 o]Fof
A ZASLS § Adstd 584 - 0%, 20%, 50%, 80%, 100%2 XAt A7)A %e
Az ANEHAES FFFo Hlojy ol B AFAE Koz MAEIFHUG. G,
A A F 95mm sizedl e REL £ Ago) oJE 9 95mm sizeo]de] HEY A

Fig. 345 S<toz A3 AEE FoM AHEHN2EY o] 50%0]3te RAE
.ol8 B EQ3dd #HEAYE yolgst Ty dARAS
Z3azdM - 284 23AHM - 12 E23HA - L=
Ao BHFL AR u 835% — 1268% — 13.76% — 2361% —
T

- 135 -



ddmOE

3.13% Iy
0~13mm 13~45mm

L A& X

23.67%

Fig. 3.4. Seperation effect of cement paste by crushing
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Table 3.2. Comparison of recycled aggregates size by KS F 2573

AAFZEA A A 22 A
o KS 4o 13~45mm| ., KS go 0~13mm
“"(’jmi” F 2573 *“(’jmf;ﬂ A2 7 z“(fnmi)” F 2573 “ﬂ(’jm‘?;ﬂ PP EE
(%) (%) (%) (%)
5 0~5 5 5.14 0.15 2~10 0.15 3
10 10~30 10 10.93 0.3 10~30 0.3 22.63
20 35~70 20 50.16 0.6 25~60 0.6 48.77
40 95~100 40 94.83 1.2 50~85 1.2 71.59
50 100 50 100 25 80~100 2.5 89.02
. . . . 5 95~100 5 98.97
10 100 10 100
F 100 g
= 90 o
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B 40 | 2
w 30 wh
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Fig. 3.5. Standard of coarse recycled Fig. 3.6. Standard of fine recycled

aggregates size(13745mm)
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